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Experimental result Conclusion
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In the first heating run cold crystallization
occurs.
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Total peak area of the first heating
runs is larger than zero.
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In the first heating run, the total peak area
of the unvulcanized sample is larger. In
the cooling run, the crystallization peak of
the vulcanized sample is shifted to lower
temperatures.
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The peak temperatures of the melting
peaks of the heating runs of the un-
vulcanized material are always higher than
with the vulcanized sample.
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With the relatively rapid cooling rate
before the first heating run, the
samples were not able to crystallize
completely.
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Before the beginning of the
measurements, the samples were
semicrystalline. The degree of
crystallinity of the unvulcanized sample
was greater.
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Cross-linking lowers the rate of
crystallization.
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Cross-linking hinders crystallite growth.

On average smaller crystallites are
formed.
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